
FD FM
ASSEMBLY INSTRUCTIONS

Pure & Easy

FTPLCG-0001
FTPLCG-0002

CONTACT US:
If you have any questions about the installation of YITAHOME products, just contact us at 
+� (���) ���-���� from Mon-Fri �:�� AM-�:�� PM PST / Sat. �:�� AM-��:�� PM PST or e-mail 
us at after-sale.cs@hotmail.com

Alternative method to contact us (amazon.com orders only)
�.Log into your Amazon account
�.Go to “Your Orders” and find the purchase
�.Click on “Contact Seller”



ASSEMBLY INSTRUCTIONS ASSEMBLY INSTRUCTIONS

1 2

A x4

C x2

E x2

G x6

H x2

I1 x4

I2 x4

K x4

L x4

J1 x4 J2 x4

B x2

x4
x2
x2
x2
x2
x4
x6
x2
x4
x4
x2
x4
x4
x4
x4
x4
x4
x4
x4

D x2

F x4

H1 x4

H2 x4

I x2

x4M

x4N

ITEM DESCRIPTION QTY
A
B
C
D
E
F
G
H

H1
H2

I
I1
I2
J1
J2
K
L
M
N

Pole
Beam
Beam
Beam
Beam

Corner Roof Bar
Roof Bar

Metal Brackets
Metal Brackets
Metal Brackets
Finishing Bar
Finishing Bar
Finishing Bar

Solidifying Bar
Solidifying Bar

Corner Solidifying Bars
Stand Base

Corner Cover
Joint Cover

1. It required two or more people to complete assembly.

2. You will need one stepladder.

3. You may need to wear protective gloves.

4. A safety hat is recommended.

5. Use the hex keys in the box.

 6. Please use a screwdriver. For ease of construction, 
you may need to use a drill.

7. Please do not tighten screws fully prior to complete assembly. 

2+

Tools Required For Assembly



ASSEMBLY INSTRUCTIONS ASSEMBLY INSTRUCTIONS

3 4

O x4

S x6 T1 x4

U1 x4

x4
x1
x1
x4
x6
x2
x4
x4
x2
x4
x4

x104
x4
x4
x1

x105
x16
x8

x32
x12

U2 x4

T2 x4

P x1 Q x1

T x2

V x104U x2

W x4

1 x105

2 x16

5 x12

3 x8

4 x32

X x1

R x4

x4W1

S6 S4

M6X16

M5X15

M6X35 M6X16

ST5X15

QTYITEM DESCRTION
O
P
Q
R
S
T

T1
T2
U

U1
U2
V
W

W1
X
1
2
3
4
5

Roof Metal Sheet
Inside Roof Connector

Outside Roof Connector
Finishing End
Finishing End
Roof Panels
Roof Panels
Roof Panels
Roof Panels
Roof Panels
Roof Panels

Hook
Mosquito Sidewall

Solid Sidewall 
Allen Key/Wrench

Screws M6x16
Screws M6x35
Screws M6x16
Screws ST5x15
Screws M5x15

X4 X4 X12

1
A L 5

M5X15

5
L

5

L

A

A

Set up poles (A) with stand paletes (L) using screws as shown in diagram.

x4



ASSEMBLY INSTRUCTIONS ASSEMBLY INSTRUCTIONS

5 6

X2B X2C X2D X2E X104V X161 X1X
M6X16 S4

3
S4

X81 X162 X83 X1X
M6X16M6X16 M6X35 S6

3 3

C D

C

A

A

B

D A

B

E

A

E

D

C

C

11

D

2 2A

Use screws #1, #2 and #3 to connect poles and beams together as above.

2

x 12
 

 

1

D

E

x

 

12
x 12

E x 
 

14
x 

 
14

D

B

C

x 14
x 14

D

1

C

B

x
 

12

B

Put 24 Hooks (V) to each slot of sidewall track (B and C ). Connect B and C into
one beam using screws #1.

Attention: All 24 Hooks (V) need to be installed, otherwise it will affect to zip up fully.

Put 28 Hooks (V) to each slot of sidewall track (D and E). Connect D and E into 
one beam using screws #1.

x2

x2

Attention: All 28 Hooks (V) need to be installed, otherwise it will affect to zip up fully.



ASSEMBLY INSTRUCTIONS ASSEMBLY INSTRUCTIONS

7 8

4 5

K

K
K

11

K
K

1 1

J1

J1J2

J2

J1 J2

J1 J2

X4J1 X4J2 X321 X1X
M6X16 S4

X4K X161 X1X
M6X16 S4

Then affix the frame with corner solidifying bars (K) using screws #1 as above.Affix the frame with corner solidifying bars (J1 and J2) using screws #1 as above.



ASSEMBLY INSTRUCTIONS ASSEMBLY INSTRUCTIONS

9 10

6
X4M X4N X324

ST5X15

M

N

M

N

N N

M

M
4

E

N

4

D

4

M C

D

4

Finish connecting beams using corner covers (M) and screws I as shown in diagram.
Affix middle beams using joint cover (N) and screws #4 as shown in diagram.

7

8

X4F X1P X41 X1X

X4 X41O X1X
M6X16

M6X16 S4

S4

F

1 F
P

F

F

F

F

P

1

F

F
F

F

Connect the triangle roof metal sheet (O) with the corner roof bar (F) and pole (A) 
using screws #1 as above.

Connect the inside roof connector (P) with the corner roof bar (F) using screws #1 
as following.



ASSEMBLY INSTRUCTIONS ASSEMBLY INSTRUCTIONS

11 12

9
X1
S4

G

G

1
G

G

GG

G

1

G

P

X6 X121G X
M6X16

Attach roof bar (P) to inside roof connector using screws #1 as above.

10
X1 X1X31Q X

M6X16 S4

Q

P

Q

Connect outside roof connector (Q) to inside roof connector (P) using screws #1 
as above.



ASSEMBLY INSTRUCTIONS ASSEMBLY INSTRUCTIONS

13 14

11
X2H1 X4H2X4T1 X4T2

H1

H2

T2 T1
T1H2

H1

T T2

H2H

T2H1
T1

T T1
T2

H2 H1H

T1

G

GG

H1

T1

F F

H1

T1

Cover metal brackets (H, H1 and H2) to roof panels (T, T1 and T2) as shown 
in diagram.

12

U2U1

U2

U

U1

U1

U1

U2 U

U2

U1
GG

F F

U1

U1

G

X4 X2UU1 X4U2

Cover roof panels (U, U1 and U2) like Step 11 as shown in diagram.
Overall roof assembly.

X4 HX2T

H1
G

F

T1

G

F

U1



15 16

ASSEMBLY INSTRUCTIONS ASSEMBLY INSTRUCTIONS

13
X6 X1X101S X

M6X16 S4
X4RX4 X2II1 X4I2

R

I2 I1

F

I1 I2

R I1 S S I2

I

I2

S

R

S

I1

I

R I2 S S I1 R

I1

U1

G

U

I

S

Affix finishing bars (U & U1) by (R & S) using screws #1 to roof bar and corner 
roof bar as shown in diagram.

14
X4WX4W1

W
W1

W

V

W

Hang up solid sidewall (W1) and mosquito sidewall (W) as shown in the diagram.
In the end check all screws are fixed tightly before using.

Please don't put the sidewalls back to front.



17

ASSEMBLY INSTRUCTIONS

15

18

ASSEMBLY INSTRUCTIONS

16

Installation Completed

Find the hole located on the curtain and fold vertically in line with the hole. 
Place the post in line with the hole. The larger side of the curtain should be 
installed on the 12ft side and the smaller side on the 10ft side. 


